

INSPECTION REPORT

◆ CUSTOMER : GULF TOTAL TRACTEBEL POWER COMPANY

◆ SUBJ. : TY-Flange Cover

◆ UNIT : 200pcs

◆ DATE : 2014-03-06

TongYang Industry Co., Ltd.

Inspection


DATE	UNIT	SIZE	Model No.
2014-03-06	150	1" 150#	TY-FC-A 1"



DATE	UNIT	SIZE	Model No.
2014-03-06	50	2" 150#	TY-FC-A 2"



Packing Photo

Box No. 1	SIZE	Order Qty	PACKING
	1"	150	3 wrap * 50ea
	2"	50	2 wrap * 25ea



ALLIED SUPREME CORP.

CERTIFICATE OF QUALITY

Date: April 8, 2013

Manufacturer : ALLIED SUPREME CORP.
Customer : TONG YANG INDUSTRY., LTD
P/O : TY-P13-003
Product : PFA FILM
Raw Material : PFA
Dimension : 1270mm(W) × 0.25mm(T) × 400m(L)
Quantity : 1 Roll
Report No : L2013040801
Lot Number : M11050069001-02-1270

Properties	Actual Value	Unit	Test Method
Width	1270	mm	
Thickness	0.25	mm	
Tensile Strength	332.31	Kg/cm ²	ASTM D882
Elongation at Break	313.32	%	ASTM D882

THIS IS TO CERTIFY THAT THE MERCHANDISE DESCRIBED ABOVE HAS BEEN TESTED WELL ACCORDING TO THE TEST SPECIFICATIONS USED.

Assurance department : Tommy



QC. Inspection/Test Record

Job No.	Periodical and Routine
Special Requirements/Instruction:	
<input type="checkbox"/> None	

To be filled out by Inspector upon completion of the job

Material: IN-FLUO 4-52P/P soffhand (Batch #13TM0410)

Item/Description	Standard	Reference (Criteria)	Tested Result	Remarks
Color	internal	Gray/Black	Gray/Black	Pass
Thickness	internal	0.4mm+/-10%	0.36, 0.36, 0.37, 0.36	Pass
Roll width	internal	150cm min.	150cm	Pass
Area weight	internal	527 g/m2	530 g/m2	Pass
Tensile strength(N/50mm)	ASTM D412	3560x2670 (WxF)	3560x2670	pass
Tear strength	ASTM D5587	--	--	
Flame resistance	CNS 10285	Garde 1	Flame out: 0 sec. After glow: 0 sec. Char length: <1"	Pass (average of 2 samples)

Date of Inspection	2013.07.23
Inspected by:	